
H570

www.lotusstoves.com1

www.lotusstoves.com

H570

Exploded view

H570
H570 Magic



H570

www.lotusstoves.com2

www.lotusstoves.com

H570

2 3 5 4

7 

1 

6 

9 

8

10

Pos. Number Description Qty
1 16841 Deflector plate 1
2 10592 Insulation back left 1
3 10585 Insulation back middle 1
4 12089 Insulation back right 1
5 12111 Insulation side left 1
6 12116 Insulation side left 1
7 12109 Insulation side right 1
8 12115 Insulation side right 1
9 10774 Insulation bottom left 1
10 10763 Insulation bottom right 1



H570

www.lotusstoves.com3

www.lotusstoves.com

H570

10
7

5

2

3

12

119
1

4

8
13

6

*depends on colour/style

Pos. Number Description Qty
1 12359/12361/12362/12363* Air handle 1
2 12376 Air bar 1
3 13701 Buttonhead screw M5 x 12 ISO7380 1
4 10986 Turning arm 1
5 12651 Nut M5 DIN 934 8.8 1
6 12174 Prevailing torque nut 1
7 13850 Damper plate 1
8 14276 Damper, welded 1
9 13667 Washer 10 mm DIN125A 1
10 11137 Spring 1
11 13766 Plain washer 6 mm DIN9021 1
12 11169 Button head screw M5 x 8 1
13 11970 Screw countersunk M5x10 DIN7991 2



H570

www.lotusstoves.com4

www.lotusstoves.com

H570

1 

2

Pos. Number Description Qty
1 14122 Stainless steel edge 1
2 12450 Log stop 1



H570

www.lotusstoves.com5

www.lotusstoves.com

H570

1

6

2 8

9

7
5

2

1 1

3 

5

4

Pos. Number Description Qty
1 11698 Hex ribbed flange bolt M6x10 9
2 14217 Welded bottom hinge on stove 2
3 12430 Welded top roll 1
4 13695 Button head screw M4 x 8 1
5 12412 Bushing 2
6 11805 Hinge block 1
7 13795 Hex ribbed flange bolt M6x20 3
8 12428 Welded bottom roll 1
9 13694 Button head screw M4 x 6 ISO7380 10.9 1



H570

www.lotusstoves.com6

www.lotusstoves.com

H570

7

5

9

8

3

10
6

4

1

3
2

*depends on colour/style

Pos. Number Description Qty
1 11968 Hex 6
2 10568 Back frame 1
3 12818 Seal for door 2
4 11372/15305* Glass 1
5 12401 Closing hook 1
6 14003 Socket set screw M5 x 20 DIN913 1
7 12501/12502/12503/12504* Air handle 1
8 14255 Door plate welded 1
9 12399/12400* Closing mechanism, welded 1
10 14006 Socket set screw M5 x 4 DIN913 1



H570

www.lotusstoves.com7

www.lotusstoves.com

H570

2

2
1

Pos. Number Description Qty
1 10689 Hex cap screw M8x30DIN933 1
2 12654 Nut M8 DIN 934 8.8 2



H570

www.lotusstoves.com8

www.lotusstoves.com

H570

4
3

1

2

*depends on colour/style

Pos. Number Description Qty
1 11168 Button head screw M5x6 6
2 13887/13879* Standard frame 1
3 12753 Gasket 8x2 mm w. glue 1
4 12186 Knee 1



H570

www.lotusstoves.com9

www.lotusstoves.com

H570 Magic

2

1 4

7

5
6

8

3

9
12

14

15
13

16 11

10

6

*depends on colour/style

Pos. Number Description Qty
1 11434 Glass door magic 1
2 5764 Welded door plate 1
3 11494 Glass holder on top 1
4 14898 Distance part 2
5 11168 Screw button head M5x6 2
6 11968 Allen screw M4x8 DIN 7991 10
7 11473 Glass holder bottom on door 1
8 12818 Seal for door 6 mm. w. glue 2
9 11372 Glass 1
10 10568 Back frame 1
11 12753 Spacer for glass 2
12 12399/12400* Closing mechanism, welded 1
13 12401 Closing hook 1
14 12501/12502/12503/12504* Air handle 1
15 14006 Stop screw M5x4 DIN 913 H45 1
16 14003 Stop screw M5x20 DIN 913 H45 1



H570

www.lotusstoves.com10

www.lotusstoves.com

H570

2

1

3

Pos. Number Description Qty
1 16927 Casing for catalyst 1
2 16541 Kat-AluØ145x18 2
3 16542 Assembled knee pipe for catalyst 1


